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SECTION 1: Client information

Company Name Panasonic Communications Co., Ltd.

Brand name Panasonic

Address 1-62, 4-chome, Minoshima, Hakata-ku, Fukuoka, 812-8531 Japan
Telephone Number +81-92-477-1405

Facsimile Number +81-92-477-1487

Contact Person Kunihiko Nawata

SECTION 2: Equipment under test (E.U.T.)

2.1 Identification of E.U.T.
Type of Equipment Cordless Telephone (Handset)
Model No. KX-TGA600(Handset)
Serial No. 1,2
Country of Manufacture Japan
Condition of EUT Engineering prototype
(Not for sale: This sample is equivalent to mass-produced items.)
Operation Clock Main clock : 13.824 MHz
Receipt Date of Sample September 29, 2006
Modification of EUT No modification by the test lab.

2.2 Product Description

Equipment Type

Transceiver

Frequency band

Lower Channel : 5759.702MHz
Upper Channel : 5838.187MHz

Bandwidth & Channel spacing

Bandwidth: 79MHz
Channel spacing: 892kHz

Type of Modulation FHSS

IAntenna Type 5/8 lambda Pattern-Antenna
Antenna Gain 4dBi Typ.

Power Supply (RF Part) DC3.6V

Method of Frequency Generation | Synthesizer
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SECTION 3: Test specification, procedures & results
3.1  Test Specification
Test Specification : FCC Partl5 Subpart C : 2006
Title : FCC 47CFR Partl5 Radio Frequency Device Subpart C Intentional
Radiators

Section 15.207 Conducted limits : 2006
Section 15.247 Operation within the bands 902-928MHz,
2400-2483.5MHz, and 5725-5850MHz : 2006

FCC 15.31 (e)

This EUT provides stable voltage(DC3.6V) constantly to RF Module regardless of input voltage. Therefore, this EUT

complies with the requirement.

FCC Part 15.203 Antenna requirement

It is impossible for end users to replace the antenna, because the antenna is mounted inside of the EUT. Therefore, the

equipment complies with the antenna requirement of Section 15.203.
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3.2 Procedures and results
[FHSS]
Worst
No. Item Test Procedure Specification Remarks Deviation ) Results
Margin*0)
Conducted FCC: ANSI C63.4:2003 30.3dB, AV
1 o 7. AC powerline conducted |FCC: Section 15.207 - N/A 4.48001MHz Complied
emission emission measurements
Phase N
Carrier
FCC: ANSI C63.4:2003
2 Frequency 13. Measurement of FCC: Section 15.247(a)(1) Conducted N/A Complied
Separation intentional radiators
FCC: ANSI C63.4:2003
3 [20dB Bandwidth |13. Measurement of FCC: Section15.247(a)(1) Conducted N/A Complied
intentional radiators
Number of FCC: ANSI C63.4:2003
4 |Hopping 13. Measurement of FCC: Section 15.247(a)(1)(ii) |Conducted N/A Complied
intentional radiators
Frequency
See data.
FCC: ANSI C63.4:2003
5 |Dwell time 13. Measurement of FCC: Section 15.247(a)(1)(ii)) |Conducted N/A Complied
intentional radiators
FCC: ANSI C63.4:2003
Maximum Peak 13. Measurement of . .
6 Output Power intentional radiators FCC: Section 15.247(b)(1) Conducted N/A Complied
Band Edee FCC: ANSI C63.4:2003
7 i g 13. Measurement of FCC: Section 15.247(d) Conducted N/A Complied
Compliance intentional radiators
(Tx 5759.702MHz)
. FCC: ANSI C63.4:2003
8 Spurious 13. Measurement of FCC: Section 15.247(d) Conducted/ N/A >.7dB, Complied
Emission intentional radiators Radiated 69.130MHz,
Horizontal

Note: UL Apex’s EMI Work Procedures No.QPMO5 and QPM15.

*0) The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

*These tests were also referred to FCC Public Notice DA 00-705 "Guidance on Measurement for Frequency Hopping
Spread Spectrum Systems".

*These tests were performed without any deviations from test procedure except for additions or exclusions.
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3.3 Addition to standards

No addition, deviation, nor exclusion has been made from standards.

34 Uncertainty

Conducted Emission

The measurement uncertainty (with a 95% confidence level) for this test is +2.66dB.

The data listed in this test report has enough margin, more than the site margin.

Spurious Emission (Radiated)

The measurement uncertainty (with a 95% confidence level) for this test using Biconical antenna is +4.59dB(3m)/

+4.58dB(10m).

The measurement uncertainty (with a 95% confidence level) for this test using Logperiodic antenna is +4.62dB(3m)/

+4.60dB(10m).

The measurement uncertainty (with a 95% confidence level) for this test using Horn antenna is +£5.27dB.

The data listed in this test report has enough margin, more than the site margin.

Other test except Conducted Emission and Spurious Emission (Radiated)

The measurement uncertainty (with a 95% confidence level) for this test is +3.0dB.
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35 Test Location

UL Apex Co., Ltd. Head Office EMC Lab. *NVLAP Lab. code: 200572-0

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8116 Facsimile 1 +81 596 24 8124
FCC IC Registration Width x Depth x Size of Other
Registration | Number Height (m) reference ground plane (m) / rooms
Number horizontal conducting plane
No.1 semi-anechoic | 313583 IC4247A 192x11.2x7.7m | 7.0x 6.0m Preparation
chamber room
No.2 semi-anechoic | 655103 1C4247A-2 7.5x5.8x52m 4.0 x 4.0m -
chamber
No.3 semi-anechoic | 148738 1C4247A-3 12.0x 8.5 x 5.9m 6.8 x 5.75m
chamber
No.3 shielded room | - - 4.0x6.0x2.7m N/A -
No.4 semi-anechoic | 134570 1C4247A-4 12.0x 8.5 x 5.9m 6.8x5.75m -
chamber
No.4 shielded room | - - 4.0x6.0x2.7m N/A -
No.5 semi-anechoic | - - 6.0 x 6.0 x 3.9m N/A -
chamber
No.6 shielded - - 4.0x4.5x2.7m 2.0x2.0m -
room
No.6 measurement - - 4.75x5.4x 3.0m 475x5.4m -
room
No.7 shielded room | - - 47x7.5x2.7m 4.7x7.5m -
No.8 measurement - - 3.1x5.0x2.7m N/A -
room

* Size of vertical conducting plane (for Conducted Emission test) : 2.0 x 2.0m for No.1, No.2, No.3 and No.4 semi-anechoic chambers
and No.7 shielded room.

3.6  Test set up, Test instruments and Data of EMI

Refer to APPENDIX 1 to 3.
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SECTION 4: Operation of E.U.T. during testing

4.1

The mode is used :

Operating Modes

|[Remarks]
This EUT has 2 antennas (Antenna 1 and 2). The Antenna 2 is used for the antenna terminal tests and Radiated emission test
since Antenna 2 has higher output power level than Antenna 1. As for Conducted emission test, both Antenna 1 and 2 were used.

Transmitting mode
Low Channel
Mid Channel

High Channel

4.2 Configuration and peripherals

[ for Conducted emission test ]

A

B D

| |
ACI120V / 60Hz

1 5759.702MHz
: 5798.053MHz
: 5838.187TMHz

[ for Other test |

A

* Cabling and setup were taken into consideration and test data was taken under worse case conditions.

Descr

ption of EUT and Support equipment

No. | Item Model number Serial number Manufacturer Remarks
A Cordless Telephone | KX-TGA600 1 *1), Panasonic Communications EUT
(Handset) (Handset) 2 *2) Co., Ltd.
Headphone KX-TCAS88 - Panasonic Communications -
B
Co., Ltd.
C Battery Charger PQLV30050ZA - Panasonic Communications - *3)
Co., Ltd.
D AC Adapter PQLV213 0628E Panasonic Communications - *3)
Co., Ltd.

*1) Used for Antenna Terminal tests

*2) Used for Conducted and Radiated emission tests
*3) The test was made without Battery charger in Radiated emission test since the test result (EUT without Battery charger) has a
higher output power level.
List of cables used

No. | Name Length (m) Shield
Cable Connector
1 Headset Cable 1.8 Unshielded Unshielded
2 DC Cable *3) 1.8 Unshielded Unshielded
UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile
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SECTION 5: Conducted Emission

Test Procedure and conditions

EUT was placed on a urethane platform of nominal size, 1.0m by 0.5m, raised 80cm above the conducting ground plane.
The rear of tabletop was located 40cm to the vertical conducting plane. The rear of EUT, including peripherals aligned
and flushed with rear of tabletop. All other surfaces of tabletop were at least 80cm from any other grounded conducting
surface. EUT was located 80cm from a Line Impedance Stabilization Network (LISN)/ Artificial mains Network
(AMN) and excess AC cable was bundled in center.

For the tests on EUT with other peripherals (as a whole system)

I/O cable and AC cables that were connected to the peripherals were bundled in center. They were folded back and forth
forming a bundle 30cm to 40cm long and were hanged at a 40cm height to the ground plane. All unused 50ohm
connectors of the LISN(AMN) were resistivity terminated in 50ohm when not connected to the measuring equipment.

The AC Mains Terminal Continuous disturbance Voltage has been measured with the EUT in a Semi Anechoic
Chamber or a Measurement Room.
The EUT was connected to a LISN (AMN).

An overview sweep with peak detection has been performed.

Detector : CISPR quasi-peak and average detector (IF BW 9 kHz)
Measurement range : 0.15-30MHz

Test data : APPENDIX 2

Test result : Pass
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SECTION 6: Spurious Emission

[Conducted]
Test Procedure
The Out of Band Emission was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 2
Test result : Pass
[Radiated]

Test Procedure

EUT was placed on a urethane platform of nominal size, 1.0m by 1.0m, raised 80cm above the conducting ground plane.
The Radiated Electric Field Strength intensity has been measured in a Semi Anechoic Chamber with a ground plane and
at a distance of 3m(Below 10GHz) and 1m(Upper 10GHz) and 0.5m (Upper 26.5GHz) and 0.2m (Upper 30GHz).

The height of the measuring varied between 1 and 4m and EUT was rotated a full revolution in order to obtain the
maximum value of the electric field intensity.

The measurements were performed for both vertical and horizontal antenna polarization with the Test Receiver, or the
Spectrum Analyzer (in linear mode).

The test was made with the detector (RBW/VBW) in the following table.

When using Spectrum analyzer, the test was made with adjusting span to zero by using peak hold.

In any 100kHz bandwidth outside the frequency band in which the spread spectrum intentional radiator is operating,
the radio frequency power that is produced by the intentional radiator confirmed 20dB below that in the 100kHz
bandwidth within the band that contains the highest level of the desired power, based on a radiated measurement.

20dBc was applied to the frequency over the limit of FCC 15.209 and outside the restricted band of FCC15.205.

Frequency Below 1GHz Above 1GHz
Instrument used Test Receiver / Spectrum Analyzer Spectrum Analyzer
Detector QP: BW 120kHz(T/R) PK: RBW:1MHz/VBW: IMHz
IF Bandwidth 20dBc : RBW: 100kHz AV: RBW:1MHz/VBW:10Hz
VBW: 300kHz (S/A) 20dBc : RBW:100kHz/VBW:300kHz

- The carrier level and noise levels were confirmed at each position of X, Y and Z axes of EUT to see the position of
maximum noise, and the test was made at the position that has the maximum noise.

Test data : APPENDIX 2
Test result : Pass

UL Apex Co., Ltd.

Head Office EMC Lab.
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SECTION 7: Bandwidth

Test Procedure
The bandwidth was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 2
Test result : Pass

SECTION 8: Maximum Peak Output Power

Test Procedure
The Maximum Peak Output Power was measured with a power meter (tested bandwidth: S0OMHz) connected to the
antenna port.

Test data : APPENDIX 2
Test result : Pass

SECTION 9: Carrier Frequency Separation

Test Procedure
The carrier frequency separation was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 2
Test result : Pass

SECTION 10: Number of Hopping Frequency

Test Procedure
The Number of Hopping Frequency was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 2
Test result : Pass

SECTION 11: Dwell time

Test Procedure

The Dwell time was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 2
Test result : Pass

UL Apex Co., Ltd.
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APPENDIX 1: Photographs of test setup

Conducted Emission

This page has been submitted in a separate sheet.

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124

MF060b(14.06.06)


40762
  


















                             This page has been submitted in a separate sheet.


Test report No. : 27BE0153-HO-A

Page 113 of 44
Issued date : October 18, 2006
FCCID : ACJ96NKX-TG6051

Spurious Emission (Radiated)
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Worst Case Position (Horizontal: Z-axis/ Vertical:Y-axis)
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APPENDIX 2: Data of EMI test

Conducted Emission

DATA OF CONDUCTED EMISSION TEST

UL Apex Co., Ltd. Head Office EMC Lab. No.2 Shielded Room
Date : 2006/10/12 05:37:08

Applicant : Panasonic Communications Co., Ltd. Report No. © 27BE0153-HO

Kind of EUT : Cordless Telephone (Handset) Power : AC 120V / 60Hz
Model No. : KX-TGA60O (Handset) Temp. /Humi. © 24 deg.C. / 57 %
Serial No. 2 Operator : Motoya Imura

Mode / Remarks : Tx 5759.702MHz : Ant 1,

LIMIT : FCC15C §15.207 (QP)
FCC15C §15.207 (AV)

0 [dBuv] << PEAK DATA >> — N O:PEA

10

60

50

40

30

20

J15M . 2m M BT ] 1 M M 5M ™ 10M 20M 30M
Frequency [Hz]

% [dBuV] << PEAK DATA >> — L O:PEAK

10

60

50

40

30

20

{
{

NI B TRWY NIV ¢ B FYPwPTRO
A L

E 3

J15M . 2m LM M TN 1 M M 5M ™ 10M 20M 30M
Frequency [Hz]

CHART:WITH FACTOR, Peak hold data.Data is uncorrected. CALCURATION:RESULT=READING+C. F(LISN LOSS+CABLE LOSS
Except for the above table : adequate margin data below the limits
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DATA OF CONDUCTED EMISSION TEST

UL Apex Co., Ltd. Head Office EMC Lab. No.2 Shielded Room
Date : 2006/10/12 06:22:33

Applicant : Panasonic Communications Co., Ltd. Report No. © 27BE0153-HO

Kind of EUT : Cordless Telephone (Handset) Power : AC 120V / 60Hz
Model No. : KX-TGA60O (Handset) Temp. /Humi. © 24 deg.C. /57 %
Serial No. 2 Operator : Motoya Imura

Mode / Remarks : Tx 5759.702MHz : Ant 2

LIMIT : FCC15C §15.207 (QP)
FCC15C §15.207 (AV)

0 [dBuV] << PEAK DATA >> — N O:PEA

10

60

50

40

30

20

VNAAN AW M

10 e e

VIRV (IR e

Mol Y TN AP Y B e

J15M . 2m M BT ] 1 M 3 5M ™ 10M 20M 30M
Frequency [Hz]

0 [dBuV] << PEAK DATA >> — L O:PEAK

10

60

50

40

30

20

10 TV AN etoror Sl Y IR YTV PARmwYY N RV

J15M . 2M LM M TN 1 M M 5M ™ 10M 20M 30M
Frequency [Hz]

CHART:WITH FACTOR, Peak hold data.Data is uncorrected. CALCURATION:RESULT=READING+C. F (LISN LOSS+CABLE LOSS
Except for the above table : adequate margin data below the limits
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DATA OF CONDUCTED EMISSION TEST

UL Apex GCo., Ltd. Head Office EMC Lab. No.2 Shielded Room
Date : 2006/10/12 05:47:24

Applicant . Panasonic Communications Co., Ltd. Report No. © 27BE0153-H0O

Kind of EUT : Cordless Telephone (Handset) Power : AC 120V / 60Hz
Mode! No. : KX-TGA600 (Handset) Temp. /Humi. © 24 deg.C. /57 %
Serial No. 2 Operator : Motoya Imura

Mode / Remarks : Tx 5798.053MHz : Ant 1,

LIMIT @ FCC15C §15.207 (QP)
FCC15C §15.207 (AV)

0 [dBuV] << PEAK DATA >> — N O:PEAK

70

60 o B

50 o R

40

30

20 ?
1

Vst gy e |

il
Wnsrbboii iy Uiy i ebh i i Y] RETRTHRNT

VR A o)

b

0
J15M . 2m LM T I—] n M 3Mm 5M ™ 10M 20M 30M
Frequency [Hz]

0 [dBuV] << PEAK DATA >> — L O:PEA

70

60 o B

50 o R

40

30

20
GG SIS S ) B (ﬁ) ﬁ o
Sl Nt Myt Ui s o T ST T

J15M . 2m LM BT I—] 1 M M 5M ™ 10M 20M 30M
Frequency [Hz]

CHART:WITH FACTOR, Peak hold data.Data is uncorrected. CALCURATION:RESULT=READING+C. F(LISN LOSS+CABLE LOSS
Except for the above table : adequate margin data below the limits
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DATA OF CONDUCTED EMISSION TEST

Applicant
Kind of EUT
Mode | No.
Serial No.

Mode / Remarks :

UL Apex GCo., Ltd. Head Office EMC Lab. No.2 Shielded Room
Date : 2006/10/12 05:47:24

. Panasonic Communications Co., Ltd. Report No. © 27BE0153-H0O

: Cordless Telephone (Handset) Power : AC 120V / 60Hz

: KX-TGA600 (Handset) Temp. /Humi. © 24 deg.C. /57 %
2 Operator : Motoya Imura

Tx 5798.053MHz : Ant 1,

LIMIT : FCC15C §15.207 (QP)
FCC15C §15.207 (AV)
— N O:QPX:AV
0 [dBuV] << QP/AV DATA >> — L O:QPX:AV
70
40
30
20
e il %
10 SAv =Ty M’WM O I AT .“7“ v TR umw
0 | t
J15M . 2m LM T I—] n M 3Mm 5M ~7M 10M 20M 30M
Frequency [Hz]
13 Reading Level Corr. Results Limit Margin
reauency ™ op AV__| Factor | P AV [ AV P AV__| Phase
[MHz] [dBuv] | [dBuV] [dB] [dBuv] | [dBuvl | [dBuVl | [dBuVl [dB] [dB
0.54667 9.7 6.8 0.4 10.1 7.2 56.0 46.0 459 388 L
0.54808 9.6 —- 0.4 10.0 — 56.0 —| 4.0 —| N
1. 37500 9.6 -—- 0.5 10.1 — 56.0 —| 459 —| N
1. 37500 9.9 7.4 0.5 10.4 7.9 56.0 46.0 45.6] 38.1] L
2.24000  14.2| 1.4 0.5 14.7 1.9 56.0 46.0 413 341 L
2.24500  14.2| —- 0.5 14.7 — 56.0 —| 4.3 —| N
4.47970,  16.9| 13.0 0.8 17.7 13.8 56.0 46.0 383 322 L
4.48001| 18.9| 149 0.8 19.7 15.7 56.0 46.0 36.3] 303 N
6. 72999 9.1  -—- 1.0 10.1 -— 60.0 -—| 499 —| N
6. 74499 7.5 2.8 1.0 8.5 3.8 60.0 50.0]  51.5| 46.2] L
14. 30006 6.6 4.2 1.5 8.1 5.7 60.0 50.0] 519 443 L
14. 30006 6.8 -—- 1.5 8.3 -— 60.0 -—| st —| N

CHART:WITH FACTOR, Peak hold data.Data is uncorrected. CALCURATION:RESULT=READING+C. F(LISN LOSS+CABLE LOSS)
Except for the above table : adequate margin data below the limits

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(14.06.06)
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Page

Issued date
FCCID

: 27BE0153-HO-A

: 19 of 44

: October 18, 2006

: ACJ96NKX-TG6051

Applicant
Kind of EUT
Mode| No
Serial No

Mode / Remarks :

LIMIT : FCC15C
FCC15C

DATA OF CONDUCTED EMISSION TEST

: Panasonic_Communications Co
: Cordless Telephone (Handset
© KX-TGA600 (Handset

12

Tx 5798. 053MHz :

§15.207 (QP)
§15.207 (AV)

<< PEAK DATA >>

Ant 2,

, Ltd.

UL Apex GCo., Ltd. Head Office EMC Lab. No.2 Shielded Room
Date : 2006/10/12 06:17:09

: 27BE0153-HO

© AC 120V / 60Hz

© 24 deg.C. /57 %
: Motoya Imura

Report No.
Power
Temp. /Humi
Operator

— N O:PEAK

[dBuV]
0

70

60

50

40

30

20

AdaSrnn
ARV

O Y M o b,

LERVAR TN A A Y]

Ity

o

0
J15M . 2m

[dBuV]
0

M

-1 —l m

<< PEAK DATA >>

M M 10M 20M 30M

Frequency [Hz]
— L O:PEAK

70

60

50

40

30

20

Pl Voot

YT AP

b L R

i)

.M

R —]]

2M 3M 5M 20M 30M

Frequency [Hz]

CHART:WITH FACTOR, Peak hold data.Data is uncorrected. CALCURATION:RESULT=READING+C.F (LISN LOSS+CABLE LOSS

Except for the

above table :

adequate margin data below the limits

UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(14.06.06)
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DATA OF CONDUGTED EMISSION TEST

Apex Co., Ltd. Head Office EMC Lab. No.2 Shielded Room
Date : 2006/10/12 05:47:24

Applicant : Panasonic Communications Co., Ltd. Report No. : 27BE0153-HO
Kind of EUT : Cordless Telephone (Handset) Power : AC 120V / 60Hz
Mode| No. : KX-TG6051 (Handset) Temp. /Humi. : 24 deg.C. /57 %
Serial No. 12 Operator ¢ Kenichi Adachi

Mode / Remarks : Tx5838.187MHz : Ant 1

LIMIT : FCC15C §15.207 (QP)
FCC15C §15.207 (AV)

[dBuV] << PEAK DATA >> — N O:PEAK

80

70

40

30

20 t

NIVNSY P B A

TTOTNTY Y
M

NV IVY VYR P M“\WMMTLA. iy .‘.J‘ A

C15M L 2M .M . 5M ol m 2M M 5M m™m 10M 20M 30M
Frequency [Hz]

[dBuV] << PEAK DATA >> — L O:PEAK

80

70

60 B

50 ; N

40

30

20

Wi bl

AT VT T AP OV YT PR e e e

J15M . 2M M . 5M LM 1L M 3M 5M ™ 10M 20M 30M
Frequency [Hz]

CHART:WITH FACTOR, Peak hold data.Data is uncorrected. CALCURATION:RESULT=READING+C.F (LISN LOSS+CABLE LOSS)
Except for the above table : adequate margin data below the limits.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)
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DATA OF CONDUCTED EMISSION TEST

L Apex Co.,

Applicant
Kind of EUT
Model No
Serial No

Mode / Remarks : Tx 5838. 187MHz :

LIMIT : FCC15C §15.207 (QP)
FCC15C §15.207 (AV)

<< PEAK DATA >>

gX—TGAGOO (Handset)

Ant 2,

[dBuV]
0

: Panasonic Communications Co.
: Cordless Telephone (Handset)

Ltd

Report
Power

Temp. /Humi
Operator

Ltd. Head Office EMC Lab. No.2 Shielded Room
Date : 2006/10/12 05:43:29

No. : 27BE0153-HO

© AC 120V / 60Hz
© 24 deg.C. /57 %
: Motoya Imura

— N O:PEAK

70

60 o B

40

30

20

RL ATV ST

R R VY W

O,
Wiy

sy

R TTRTR

J15M . 2M .M N1 —] mm

0 [dBuV] << PEAK DATA >>

M

20M 30M
Frequency [Hz]

— L O:PEAK

70

50

40

30

20

RV POt Y 9 PO R O Y mE TR

20M 30M
Frequency [Hz]

CHART:WITH FACTOR, Peak hold data.Data is uncorrected. CALCURAT|ON:RESULT=READING+C.F (LISN LOSS+CABLE LOSS

Except for the above table :

adequate margin data below the

limits.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(14.06.06)
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Carrier Frequency Separation

UL-Apex Co.,Ltd.
Head Office EMC Lab. No.6 Shielded Room

Company :  Panasonic Communications Co., Ltd. Regulation : FCC 15.247(a)(1)(i1)
Equipment :  Cordless Telephone (Handset) Test Distance : -
Model KX-TGA600 (Handset) Date 1 10/04/2006
S/N 1 Temperature : 26 deg.C.
Power DC3.6V Humidity : 57 %
Mode Tx (Hopping on) Engineer : Kenichi Adachi
Ch Freq. Channel separation Limit
[MHZz] [MHz]
Low 5759.702 0.910 > 0.616MHz (20dB Bandwidth) or 0.025MHz (whichever is greater)
Mid 5798.053 0.887 > 0.612MHz (20dB Bandwidth) or 0.025MHz (whichever is greater)
High 5838.187 0.846 > 0.622MHz (20dB Bandwidth) or 0.025MHz (whichever is greater)
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(14.06.06)
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Carrier Frequency Separation
Ch:Low Ch:Mid
# Agilent L #  Agilent L
a Mkrl 918 kHz a Mkrl -887 kHz
Ref 26 dBm Atten 30 dB -0.22 4B Ref 20 dBm fitten 30 dB -6.11 dB
Norm Peak
Log e J * Log |
10 10 p i
D TN O ] N . N v
v W ki v
Lafw u/lvrrlv LafAw
stosgl il 5152
U3 FC M3 FC
AR AA
f£>(é)0k Marker a f’;é)@k Marker a
sep [910.800 kHz swp [-886.667 kHz
| -0.22 dB -0.11 dB
Start 5.758 500 GHz Stop 5.762 @06 GHz Center 5.798 053 GHz Span 3.5 MHz

#Res BH 108 kHz #WBW 308 kHz Sweep 1 ms (601 pts)

#Res BH 100 kHz

#UBH 380 kHz

Sweep 1 ms (601 pts)

Ch:High
¥ Agilent L
a Mkrl -846 kHz
Ref 20 dBm Atten 38 dB -1.68 dB
Narm
Log *

16
B/ e ) [ tarien i P /q‘\

A AT VA
Lafw 'V\

Sl sz ’
Y3 FC

06
foam [Marker a

sw  [-845.833 kHz
| -1.68 dB

Center 5.837 508 GHz
#Res BH 100 kHz

Span 3.5 MHz
Sweep 1 ms (601 pts)

#¥BW 300 kHz

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124

MF060b(14.06.06)
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20dB Bandwidth

UL-Apex Co.,Ltd.
Head Office EMC Lab. No.6 Shielded Room

Company :  Panasonic Communications Co., Ltd. Regulation : FCC15.247(a)(1)
Equipment :  Cordless Telephone (Handset) Test Distance : -
Model : KX-TGA600 (Handset) Date 1 10/04/2006
S/N : 1 Temperature : 26 deg.C.
Power : DC3.6V Humidity : 57 %
Mode : Tx (Hopping off) Engineer : Kenichi Adachi
Ch Freq. 20dB Bandwidth Limit
[MHz] [MHz] [MHZz]
Low 5759.702 615.829 -
Mid 5798.053 612.455 -
High 5838.187 621915 -
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(14.06.06)
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20dB Bandwidth
Ch:Low Ch:Mid
i Agilent L ¥ Agilent L
Ref 18 dBm Atten 20 dB Ref 18 dBm Atten 20 dB
#Peak B #Peak
L L
Ty NIYANT 1w oSy IR
dB/ =9 Ve e dB/ EYA W e
AT P i N
107 A 1 A
o, e o
- W
Lafv LgAw
Ml S2 M1 52
Center 5.759 708 GHz Span 3 MHz Center 5.798 653 GHz Span 3 MHz
#Res BH 18 kHz #UBH 30 kHz Sweep 28.68 ms (601 pts) #Res BH 18 kHz #BH 308 kHz Sweep 28.68 ms (601 pts)
Occupied Bandwidth occ Bz Pur 92007 | (Occupied Bandwidth Occ BH Z PWr 9500 %
617.3525 kHz * dB -20.00 dB 612.7469 kHz * dB 2.0 &5
Transmit Freq Error  -30.308 kHz Transmit Freq Error  15.043 kHz
% dB Bandwidth 615.829 kHz % dB Bandwidth 612.455 kHz
Ch:High
i Agilent L
Ref 18 dBm Atten 20 dB
#Peak
L
i S (N
dB/ ¢ lle, o
Y
[ ]
[ yed
LgAv
Ml S2
Center 5.838 187 GHz Span 3 MHz
#Res BH 10 kHz #UBH 30 kHz Sweep 28.6% ms (601 pts)
Occupied Bandwidth Occ BH 7 Pur 9968 7
885.8468 kHz * dB -20.00 &5
Transmit Freq Error  125.623 kHz
% dB Bandwidth 621.915 kHz
UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 5
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124

16-0021 JAPAN

MF060b(14.06.06)
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Number of Hopping Frequency

UL-Apex Co.,Ltd.
Head Office EMC Lab. No.6 Shielded Room

Company :  Panasonic Communications Co., Ltd. Regulation : FCC15.247(a)(1)(ii)
Equipment :  Cordless Telephone (Handset) Test Distance : -
Model KX-TGA600 (Handset) Date :10/04/2006
S/N 1 Temperature : 26 deg.C.
Power DC3.6V Humidity : 57 %
Mode Tx (Hopping on) Engineer : Kenichi Adachi
Mode Number of channel Limit
[time] [time]
Tx(Hopping on) 89 =75
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(14.06.06)
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Number of Hopping Frequency

Hopping on (1/4) Hopping on (2/4)
L L

4 Agilent 4 Agilent

Mkrl 5738 54 GHz Mkrl 5.786 67 GHz
Ref 18 dBm Atten 20 dB 6.56 dBm Ref 10 dBm Atten 20 dB 6.38 dBm
Peak Peak
Lo s i, AN Log : CV

T W " LR T T

dB/ { l[ dB/ V
LgAw T |““ Y/ LgRv
51 82 U 51 82
M3 FC I M3 FC
£(f): £
FTun FTun
Swp Sep
Start 5.750 09 GHz Stop 5.775 00 GHz Start 5.775 08 GHz Stop 5.800 08 GHz
#Res BH 300 kHz #VBH 1 MHz Sweep 1 ms (601 pts) #Res BH 300 kHz #UBH 1 MHz Sweep 1 ms (601 pts)

Hopping on (3/4)
L

Hopping on (4/4)
L

3 Agilent ¥ Agilent
Mkrl 5.806 83 GHz Mkrl 5.638 25 GHz
Ret 10 dbi Atten 20 dB 5.15 dBm gef L0 dBm Atten 20 dB 4.72 dBm
eal eal
b4
Py TR A A e A R AT A ATRIE
dB/ W U B/ ' \
“ \
LgAv LgRv R ’” | 4
5152 sl 52 il il
M3 FC M3 FC w
£0F): £0F):
FTun FTun
Sip Swp
Start 5.800 09 GHz Ston 5.825 60 GHz Start 5.525 09 GHz Ston 5.650 09 GHz
sRes BH 300 khz SUBH 1 MHz Sueep 1 ms (BB1 pts) tRes BH 300 kHz SUBH 1 HHz Sweep 1 ms (601 pts)
UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124

MF060b(14.06.06)
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Dwell time

UL-Apex Co.,Ltd.
Head Office EMC Lab. No.6 Shielded Room

Company :  Panasonic Communications Co., Ltd. Regulation : FCC15.247(a)(1)(ii)
Equipment :  Cordless Telephone (Handset) Test Distance : -
Model KX-TGA600 (Handset) Date :10/04/2006
S/N 1 Temperature : 26 deg.C.
Power DC3.6V Humidity : 57 %
Mode Tx (Hopping on) Engineer : Kenichi Adachi
Mode Number of transmission Length of Result Limit
in a 30 second period transmission time
[msec] [msec] [msec]
Tx (Hopping on) 75times / 30sec. x  30.0sec. = 75 times 0.975 73 400
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(14.06.06)
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Dwell time
Hopping on (1/2)
- Agilent R T
Mkrl 295 s
Ref 18 dBm Atten 28 dB -117.71 dBm
Harm
Log |
10 |
dB/ I
I | | i
LgAw
31 352
V3 VC
£t
FTun
Center 5.798 653 GHz Span @ Hz
Res BH 1 MHz #UBH 3 MHz Sweep 30 5 (3000 prs)
Hopping on (2/2)
¥ Agilent L
a Mkrl 9751 ps
Ret 10 dBm Atten 20 dB 49.47 dB
fg;m Marker a | X
10 975.1000000 ps—
48/ + 49.47 dB —
LgAw
51 52
W3 YC 1|r
£
FTun
Center 5,798 853 GHz Span B Hz
Res BH 1 MHz #BH 3 MHz Sweep 2899 ms (1500 pts)
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(14.06.06)
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Maximum Peak Output Power
UL-Apex Co.,Ltd.

Head Office EMC Lab. No.6 Shielded Room

Company Panasonic Communications Co., Ltd. Regulation FCC15.247(b)(1)
Equipment :  Cordless Telephone (Handset) Test Distance : -
Model KX-TGA600 (Handset) Date 10/04/2006
S/N 1 Temperature 26 deg.C.
Power DC3.6V Humidity 57 %
Mode Tx (Hopping off) Engineer Kenichi Adachi
Ant 2 (Worst)
Ch Freq. P/M (PK) Cable Atten. Result Limit Margin
Reading Loss
[MHz] [dBm] [dB] [dB] [dBm] | [mW] | [dBm] | [mW] [dB]
Low 5759.702 7.44 0.00 10.14 17.58 57.28 30.00 1000 12.42
Mid 5798.053 7.86 0.00 10.13 17.99 62.95 30.00 1000 12.01
High 5838.187 8.13 0.00 10.13 18.26 66.99 30.00 1000 11.74
Sample Calculation:
Result = Reading + Cable Loss + Attenuator
* In the above table, factor 0.0dB represents no use of Atten. and/or Filter.
Ant 1
Ch Freq. P/M (PK) Cable Atten. Result Limit Margin
Reading Loss
[MHz] [dBm] [dB] [dB] [dBm] | [mW] | [dBm] | [mW] [dB]
Low 5759.702 7.19 0.00 10.14 17.33 54.08 30.00 1000 12.67
Mid 5798.053 6.97 0.00 10.13 17.10 51.29 30.00 1000 12.90
High 5838.187 6.72 0.00 10.13 16.85 48.42 30.00 1000 13.15
Sample Calculation:

Result = Reading + Cable Loss + Attenuator
* In the above table, factor 0.0dB represents no use of Atten. and/or Filter.

Reference Data Refer to SAR report(27BE0153-HO-E).

UL-Apex Co.,Ltd.

Head Office EMC Lab. No.3 Semi Anechoic Chamber
Company : Panasonic Communications Co., Ltd. Regulation FCC15.247(b)(1)
Equipment : Cordless Telephone (Handset) Test Distance : 3m
Model KX-TGA600 (Handset) Date 10/03/2006
S/N 2 Temperature : 24 deg.C.
Power DC3.6V Humidity 62 %
Mode Tx (Hopping off), Worst Ant : Ant2 Engineer Kenichi Adachi
No. | Frequency | Electric Field Strength SG Reading Tx Tx Tx Ant. RESULT (EIRP)
(After Factor Calculation) Cable Ant. ATT.
[MHZz] [dBuV/m] [dBm] Loss Gain Loss [dBm]
HOR VER HOR VER [dB] | [dBi] | [dB] HOR VER

1 5759.70] 118.9 120.5 10.7 12.3 5.0 13.0 | 0.0 18.7 20.3

2 5798.05] 118.5 118.9 10.3 10.7 5.0 13.0 | 0.0 18.4 18.7

3 5838.19] 117.7 118.9 9.6 10.8 5.0 13.1 0.0 17.6 18.8

CALCULATION RESULT = SG Reading - Tx Loss + Tx Ant. Gain - Tx Ant. ATT. Loss

Rx-ANTENNA : Biconical Antenna(30-300MHz), Logperriodic Antenna(300-1000MHz), Horn Antenna(1-26.5GHz)
Tx-ANTENNA : Shorted Dipole Antenna(30-120MHz), Dipole Antenna(120-1000MHz), Horn Antenna(1-26.5GHz)
Result is calculated to two places of decimals. Therefore, there may be 0.1 difference for the result.

With the result above, the effective radiated power was calculated on the basis of the reference value

- for the calibration data on the substitution measurement.

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(14.06.06)
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Radiated Spurious Emission (below 1GHz)

Tx, Low
* The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

DATA OF RADIATED EMISSION TEST

UL Apex Co., Ltd. Head Office EMC Lab. No.3 Semi Anechoic Chamber

Company : Panasonic Communications Co.,Ltd.
Kind of EUT . Handset of Cordless Phone

Mode !l No. © KX-TGA600

Serial No. 12

Mode / Remarks :
LIMIT : FCC15C §15.247(d) 3m, below1GHz:QP

Tx 5759. 702MHz, EUT-max-axis(H: Z, V:Y),

Date : 2006/10/03 17:38:13
Report No. : 27BE0153-HO
Power : DC 3.6V
Temp. /Humi. : 25deg.C / 60%
Operator : Kenichi Adachi

Worst-Ant: Ant2,

Except for the data below : adequate margin data below the limits. - Ug:{%gg}al
O Horizontal
0 [dBuV/m] << QP DATA >> % Vertical
60
50 ‘F
40
30 ? ?\r
20 % TT
10
0
30M 50M 70M 100M 200M 300M 500M 700M 1G
Frequency [Hz]
. Antenna Loss& . - .
Frequency | Reading DET [ Factor | Gain | Level Angle | Height Polar. Limit Margin Comment
[MHz] [dBuV] [dB/m] [dB] [dBuV/m] | [Deg] | [cm] [dBuV/m] [dB]
69. 130 51.5 P 7.3 -24.5 34.3 307 286| Hori. 40.0 5.7
69. 151 42.6 [ 7.3 -24.5 25.4 167 231| Vert. 40.0 14.6
136. 003 31.5 [ 14.8 -23.5 22.8 323 197( Vert. 43.5 20.7
136. 003 35.9 [ 14.8 -23.5 21.2 7 234| Hori. 43.5 16.3
301. 657 25.7 QP 14.5 -22.3 17.9 197 134 Vert. 46.0 28.1
301. 562 38.1 QP 14.5 -22.3 30.3 37 100| Hori. 46.0 16.7
341. 430! 40.0 QP 16.0 -22.0 34.0 40 100| Hori. 46.0 12.0]
341. 430! 25.7 QP 16.0 -22.0 19.7 324 100| Vert. 46.0 26.3
358. 989! 34.9 QP 16.6 -21.9 29.6 43 100| Hori. 46.0 16. 4
358. 986 23.0 QP 16.6 -21.9 17.7 48 100| Vert. 46.0 28.3
368. 760! 32.0 QP 16.9 -21.9 21.0 49 242( Vert. 46.0 19.0]
368. 777 41.7 P 16.9 -21.9 36.7 34 100| Hori. 46.0 9.3

CHART:WITH FACTOR

ANT TYPE : -30MHz :LOOP, 30-300MHz:BICONICAL, 300MHz-1000MHz:LOGPERIODIC,

1000MHz—: HORN

CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124

MF060b(14.06.06)
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Page
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: October 18, 2006

: ACJ96NKX-TG6051

Company

Kind of EUT

Model No.

Serial No.

Mode / Remarks :

Radiated Spurious Emission (below 1GHz)

Tx, Mid
* The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

DATA OF RADIATED EMISSION TEST

UL Apex Co.,

: Panasonic Communications Co.,Ltd.

. Handset of Cordless Phone

gX—TGAGOO

LIMIT : FCC15C §15.247(d) 3m, belowlGHz:QP

Ltd. Head Office EMC Lab. No.3 Semi Anechoic Chamber
Date : 2006/10/03 22:37:43

Report No.
Power
Temp. /Humi
Operator

Tx 5798. 053MHz, EUT-max-axis(H: Z, V: Y),

: 27BE0153-HO
: DG 3.6V

: 25deg. C / 60%
* Kenichi Adachi

Worst-Ant: Ant2,

Except for the data below : adequate margin data below the limits. - Ug:ﬁ[%gg}al
O Horizontal
0 [dBuV/m] << QP DATA >> % Vertical
60
50 a*
40
30 ?*
20 ;‘Z TT
10
0
30M 50M 70M 100M 200M 300M 500M 700M 1G
Frequency [Hz]
. Antenna Loss& . - .
Frequency | Reading DET | Factor | Gain | Level Angle | Height Polar. Limit Margin Comment
[MHz] [dBuV] [dB/m] [dB] [dBuV/m] | [Deg] | [cm] [dBuV/m] [dB]
69. 544 51.3 P 7.3 -24.5 34.1 305 291| Hori. 40.0 5.9
69. 565 42.4| QP 1.2 -24.5 25.1 1m 230| Vert. 40.0 14.9
136. 100 34.5 [ 14.8 -23.5 25.8 5 237| Hori. 43.5 17.7
136. 100 31.2 [ 14.8 -23.5 22.5 320 193( Vert. 43.5 21.0
301. 557 38.0 [ 14.5 -22.3 30.2 36 100 Hori. 46.0 15.8
301. 571 25.6 QP 14.5 -22.3 17.8 189 132 Vert. 46.0 28.2
341. 415] 39.9 QP 16.0 -22.0 33.9 42 100| Hori. 46.0 12.1
341. 426 25.8 QP 16.0 -22.0 19.8 34 100| Vert. 46.0 26.2
358. 983 35.0 QP 16.6 -21.9 29.7 326 100| Hori. 46.0 16. 3]
358. 989 22.8 QP 16.6 -21.9 17.5 49 100| Vert. 46.0 28.5
368. 983 41.5 QP 16.9 -21.9 36.5 44 236( Hori. 46.0 9.5
368. 987 31.9 QP 16.9 -21.9 26.9 39 100| Vert. 46.0 19.1

CHART:WITH FACTOR \
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

ANT TYPE : -30MHz :LOOP, 30-300MHz:BICONICAL, 300MHz-1000MHz:LOGPERIODIC,

1000MHz-:HORN

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(14.06.06)
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Radiated Spurious Emission (below 1GHz)

Tx, High
* The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

DATA OF RADIATED EMISSION TEST

UL Apex Co.,
Company : Panasonic Communications Co.,Ltd.
Kind of EUT . Handset of Cordless Phone
Mode!l No. : KX-TGA600
Serial No. 12

Mode / Remarks : Tx 5838.187MHz, EUT-max-axis(H: Z, V:Y),

LIMIT : FCC15C §15.247(d) 3m, belowlGHz:QP

Ltd. Head Office EMC Lab. No.3 Semi Anechoic Chamber
Date : 2006/10/03 22:58:43

Repor
Power
Temp.

t No.
/Humi.

Operator

: 27BE0153-HO
: DG 3.6V

: 25deg. C / 60%
* Kenichi Adachi

Worst-Ant: Ant2,

Except for the data below : adequate margin data below the |imits. — Ugn%gg}al
O Horizontal
0 [dBuV/m] << QP DATA >> % Vertical
60
50 g*
40
0 ) ?f
20 ?!< TT
10
0
30M 50M 70M 100M 200M 300M 500M 700M G
Frequency [Hz]
Antenna Loss& . - .
Frequency Reading DET Factor Gain Level Angle | Height Polar. Limit Margin Comment
[MHz] [dBuV] [dB/m] [dB] [dBuV/m] [Deg] [cm] [dBuV/m] [dB]
69. 250 51.0| QP 7.3 -24.5 33.8 298 289| Hori. 40.0 6.2
69. 180 42.0 QP 7.3 -24.5 24.8 169 232 Vert. 40.0 15.2]
136. 005 34.8 QP 14.8 -23.5 26.1 8 241| Hori. 43.5 17. 4
136. 004 31.1 QP 14.8 -23.5 22.4 328 190| Vert. 43.5 211
301. 563 31.9 QP 14.5 -22.3 30.1 31 100| Hori. 46.0 15.9]
301. 535 25.6 QP 14.5 -22.3 17.8 184 134 Vert. 46.0 28.2
341. 438 39.8 QP 16.0 -22.0 33.8 39 100| Hori. 46.0 12.2]
341. 440! 25.7 QP 16.0 -22.0 19.7 36 100| Vert. 46.0 26.3
358. 982 34.8/ QP 16.6 -21.9 29.5 322 100| Hori. 46.0 16.5
358. 985 22.9] QP 16.6 -21.9 17.6 56 100| Vert. 46.0 28.4
368. 983 41.6| QP 16.9 -21.9 36.6 45 232| Hori. 46.0 9.4
368. 983 31.6| QP 16.9 -21.9 26.6 40 100( Vert. 46.0 19.4

CHART:WITH FACTOR  ANT TYPE : -30MHz:LOOP, 30-300MHz:BICONICAL, 300MHz-1000MHz:LOGPERIODIC,

CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN(AMP)

1000MHz~: HORN

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124

MF060b(14.06.06)
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Radiated Spurious Emission (above 1GHz)
UL-Apex Co.,Ltd.
Head Office EMC Lab. No.3 Semi Anechoic Chamber

Company :  Panasonic Communications Co., Ltd. Regulation : FCC15.247(d)
Equipment:  Cordless Telephone (Handset) Test Distance :  3m/1m/0.5m/0.2m
Model : KX-TGA600 (Handset) Date : 10/02/2006, 10/03/2006, 10/03/2006
S/N 2 Temperature : 24 deg.C. ,23deg.C. , 25 deg.C.
Power : DC3.6V Humidity : 62 % ,67% , 60 %
Mode : Tx 5759.702MHz Engineer . Kenichi Adachi, Shinya Watanabe
Position : H: Z-axis, V: Y-axis, Worst Ant: Ant2
PK DETECT (RBW: IMHz, VBW: IMHz)
No. | FREQ S/A READING ANT AMP CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER | Factor GAIN | LOSS | Filter HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 5150.00 43.0 43.3 33.8 31.6 3.6 0.0 48.8 49.1 74.0 25.2 24.9
2 | 5424.98 43.9 45.0 33.9 31.7 3.7 9.9 59.7 60.8 74.0 14.3 13.2
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
3 [11519.40 | 58.0 59.6 40.7 33.1 5.6 0.8 62.5 64.1 74.0 11.5 9.9
17279.11 | 559 56.6 42.3 31.9 6.9 0.6 64.3 65.0 74.0 9.7 9.0
5 [23038.81 | 57.8 57.2 40.3 31.9 6.4 0.6 63.7 63.1 74.0 10.3 10.9
Test distance 0.Smeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
6 |2879850 | 482 [ 468 | 453 | 243 | 73 | 00 ] 609 [ 595 | 740 [ 131 | 145
Test distance 0.2meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
7 3455820 554 | 520 | 452 [ 246 [ 82 | 00 ] 607 [ 573 | 740 | 133 | 167
AV DETECT (RBW: IMHz, VBW: 10Hz)
No. FREQ S/A READING ANT AMP CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER | Factor GAIN | LOSS | Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 | 5150.00 29.3 29.5 33.8 31.6 3.6 0.0 35.1 353 54.0 18.9 18.7
2 | 5424.98 26.6 27.0 33.9 31.7 3.7 9.9 42.4 42.8 54.0 11.6 11.2
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
3 11519.40 35.7 36.6 40.7 33.1 5.6 0.8 40.2 41.1 54.0 13.8 12.9
17279.11 35.8 36.6 42.3 31.9 6.9 0.6 44.2 45.0 54.0 9.8 9.0
5 [23038.81 | 36.5 36.1 40.3 31.9 6.4 0.6 42.4 42.0 54.0 11.6 12.0
Test distance 0.5Smeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
6 [2879850 | 320 | 315 | 453 | 243 | 73 | 00 | 447 | 442 | s40 | 93 | 98
Test distance 0.2meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
7 3455820 390 | 380 | 452 | 246 | 82 | 00 | 443 [ 433 | 540 | 97 | 107
Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.54 dB
Test Distance 0.5m : Distance Factor(Dfac) = 20log(3/0.5) = 15.56 dB
Test Distance 0.2m : Distance Factor(Dfac) = 20log(3/0.2) = 23.52 dB

*Except for the above table : All other spurious emissions were less than 20dB for the limit.
*The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.
*Hi-Pass Fiter was not used for factor 0.0dB of the above table.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)
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Radiated Spurious Emission (above 1GHz)

UL-Apex Co.,Ltd.

Head Office EMC Lab. No.3 Semi Anechoic Chamber

Company Panasonic Communications Co., Ltd. Regulation FCC15.247(d)
Equipment :  Cordless Telephone (Handset) Test Distance :  3m/ 1m/0.5m/0.2m
Model KX-TGA600 (Handset) Date 10/02/2006, 10/03/2006, 10/03/2006
S/N 2 Temperature 24 deg.C. ,23deg.C. ,25deg.C.
Power DC3.6V Humidity 62 % ,67% , 60 %
Mode Tx 5798.053MHz Engineer Kenichi Adachi, Shinya Watanabe
Position H: Z-axis, V: Y-axis, Worst Ant: Ant2
PK DETECT (RBW: IMHz, VBW: IMHz)
No.| FREQ S/A READING ANT AMP CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER | Factor GAIN | LOSS | Filter HOR [ VER PK HOR [ VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 | 5150.00 42.8 42.6 33.8 31.6 3.6 0.0 48.6 48.4 74.0 254 25.6
2 | 5383.24 44.8 46.6 33.9 31.7 3.7 9.9 60.6 62.4 74.0 13.4 11.6
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
3 |11596.11 61.9 61.9 40.7 33.1 5.7 0.7 66.4 66.4 74.0 7.6 7.6
17394.16 57.0 53.8 42.9 31.9 6.9 0.6 66.0 62.8 74.0 8.0 11.2
5 123192.21 56.0 54.7 40.1 31.8 6.4 0.6 61.8 60.5 74.0 12.2 13.5
Test distance 0.5Smeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
6 2899028 | 458 | 479 | 453 [ 244 | 74 | 00 | 585 | 606 | 740 | 155 | 134
Test distance 0.2meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
7 [3478832 | 553 | 536 | 451 | 245 | 83 [ 00 [ 607 | 590 | 740 | 133 | 150
AV DETECT (RBW: IMHz, VBW: 10Hz)
No. | FREQ S/A READING ANT AMP CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER | Factor GAIN | LOSS | Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 5150.00 28.9 29.0 33.8 31.6 3.6 0.0 34.7 34.8 54.0 19.3 19.2
2 | 5383.24 26.5 272 33.9 31.7 3.7 9.9 42.3 43.0 54.0 11.7 11.0
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
3 | 11596.11 | 36.6 36.0 40.7 33.1 5.7 0.7 41.1 40.5 54.0 12.9 13.5
17394.16 35.9 35.6 42.9 31.9 6.9 0.6 44.9 44.6 54.0 9.1 9.4
5 123192.21 35.9 35.5 40.1 31.8 6.4 0.6 41.7 41.3 54.0 12.3 12.7
Test distance 0.5meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
6 [2899028 ] 313 [ 316 | 453 | 244 | 74 | 00 | 440 [ 443 | 540 [ 100 [ 97
Test distance 0.2meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
7 [3478832] 380 | 386 | 451 | 245 | 83 [ 00 | 434 | 440 | 540 | 106 | 100
Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.54 dB
Test Distance 0.5m : Distance Factor(Dfac) = 20log(3/0.5) = 15.56 dB
Test Distance 0.2m : Distance Factor(Dfac) = 20log(3/0.2) = 23.52 dB

*Except for the above table : All other spurious emissions were less than 20dB for the limit.
*The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

*Hi-Pass Fiter was not used for factor 0.0dB of the above table.

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124
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Radiated Spurious Emission (above 1GHz)

UL-Apex Co.,Ltd.

Head Office EMC Lab. No.3 Semi Anechoic Chamber

Company Panasonic Communications Co., Ltd. Regulation FCC15.247(d)
Equipment :  Cordless Telephone (Handset) Test Distance :  3m/ 1m/0.5m/0.2m
Model KX-TGA600 (Handset) Date 10/02/2006, 10/03/2006, 10/03/2006
S/N 2 Temperature 24 deg.C. ,23deg.C. ,25deg.C.
Power DC3.6V Humidity 62 % ,67% , 60 %
Mode Tx 5838.187MHz Engineer Kenichi Adachi, Shinya Watanabe
Position H: Z-axis, V: Y-axis, Worst Ant: Ant2
PK DETECT (RBW: IMHz, VBW: IMHz)
No. [ FREQ S/A READING ANT AMP CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER | Factor GAIN | LOSS | Filter HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 [ 5150.00 | 42.6 424 33.8 31.6 3.6 0.0 484 438.2 74.0 25.6 25.8
2 5423.30 48.7 48.9 33.9 31.7 3.7 9.9 64.5 64.7 74.0 9.5 9.3
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
3 [11676.37 | 62.0 62.8 40.7 33.1 5.7 0.7 66.5 673 74.0 7.5 6.7
4 |17514.56 56.2 53.6 43.5 31.8 6.9 0.5 65.8 63.2 74.0 8.2 10.8
5 [23352.75 | 54.0 54.2 40.0 31.8 6.4 0.6 59.7 59.9 74.0 14.3 14.1
Test distance 0.Smeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
6 12919090 | 47.1 | 457 | 454 | 244 | 74 | o0 [ 599 | 585 | 740 | 141 | 155
Test distance 0.2meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
7 13502930 | 563 | 514 | 450 | 244 | 84 | o0 [ 618 | 569 | 740 | 122 | 171
AV DETECT (RBW: IMHz, VBW: 10Hz)
No. | FREQ S/A READING ANT AMP CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER | Factor GAIN | LOSS | Filter HOR | VER AV HOR [ VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 [5150.00 | 29.5 29.3 33.8 31.6 3.6 0.0 353 35.1 54.0 18.7 18.9
2 5423.30 28.1 28.4 33.9 31.7 3.7 9.9 43.9 44.2 54.0 10.1 9.8
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
3 [11676.37 37.0 36.1 40.7 33.1 5.7 0.7 41.5 40.6 54.0 12.5 13.4
4 |17514.56 36.0 35.1 43.5 31.8 6.9 0.5 45.6 44.7 54.0 8.4 9.3
5 [23352.75 | 36.2 36.0 40.0 31.8 6.4 0.6 41.9 41.7 54.0 12.1 12.3
Test distance 0.Smeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
6 [2919090 | 314 | 312 | 454 | 244 | 74 | 00 [ 442 | 440 | 540 | 98 | 100
Test distance 0.2meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
7 3502930 [ 397 | 385 [ 450 | 244 ] 84 | 00 [ 452 ] 440 [ 540 | 88 | 100
Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.54 dB
Test Distance 0.5m : Distance Factor(Dfac) = 20log(3/0.5) = 15.56 dB
Test Distance 0.2m : Distance Factor(Dfac) = 20log(3/0.2) = 23.52 dB

*Except for the above table : All other spurious emissions were less than 20dB for the limit.
*The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

*Hi-Pass Fiter was not used for factor 0.0dB of the above table.

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116

Telephone
Facsimile

: +81 596 24 8124
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Conducted Spurious Emission
Ch:Low
30MHz-1GHz 1GHz-5GHz
Agilent L Agilent L
Mkrl 461.6 MHz Mkrl 3.367 GHz

Ref 18 dBm Atten 20 dB -69.74 dBm Ref 18 dBm Atten 28 dB -68.18 dBm
fs;‘k Marker Eﬁgk Marker
1w [461.600000 MH 1 (3.367000000 GH
4/ |-69.74 dBm 48/ |-68.18 dBm
ol ol
-13.2 -13.2
dBm dBm
Lgfv Lafw
S1%52 S1 sz
M3 FC M3 FC
£ £ .
FTun 5 FTun )
SHD | b [ e S o T ST N R T v T ;
Start 30.0 MHz Stop 1.068 @ GHz Start 1.000 GHz Stop 5.088 GHz

#Res BH 100 kHz #UBH 300 kHz

Sweep 92.72 ms (601 pts)

#Res BH 106 kHz +4BHW 300 kHz

Sweep 382.3 ms (601 pts)

S5GHz-10GHz 10GHz-15GHz
Agilent L Agilent L
Mkrl 5.758 GHz Mkrl 11.517 GHz
Ref 18 dBm Atten 28 dB 6.79 dBm Ref 16 dBm Atten 28 dB -56.49 dBm
o Sl
19 10 11.517000080 GHz
dB/ &/ |-56.49 dBm
Z 3 4
D‘13 2 in D|13 2
dBm JIHH A, ‘\ dBm
Lgfv ooy Lgfw
51 52 S1 52
Start 5.000 GHz Stop 10.068 GHz M3 FC
4Res BH 168 kHz #UBH 380 kHz Sweep 477.9 ms (661 pts)
Marker  Trace Type W iz fmplitude £ I
1 3 Fi 5,759 GH £.79 dB; o
2 @ Frea SUE7 e 4921 o gl:n LY R AR
3 @ Freq 5,625 Ghz -49.89 dBn
1 @ Freq 5,986 Ghz -48.27 dBn
Start 19,000 GHz Stop 15.608 GHz
#Res BH 108 kHz #WBH 368 kHz Sweep 477.9 ms (BAL pts)
15GHz-20GHz 20GHz-25GHz
Agilent L Agilent L
Mkrl 15.558 GHz Mkrl 24,983 GHz
Ref 18 dBm Atten 20 dB -62.79 dBm Ref 18 dBm Atten 20 dB -59.39 dBm
fj;k Marker [ \ f;gk Marker \ \
1 15550000000 GH: 19 [24.983000000 GH
a6/ |1-62.79 dBm 48/ |-59.39 dBm
Jul} ol
-13.2 -13.2
dBm dBm
Lgfv Lafw
S1%52 S1 sz
M3 FC M3 FC
2 .
£(fn £ |
FTun et ot o FTun R, P AT ]
Snp Swp
Start 15.068 GHz Stop 20.060 GHz Start 20.000 GHz Stop 25.600 GHz

#Res BH 100 kHz #UBH 380 kHz

Sweep 477.9 ms (601 pts)

#Res BH 108 kHz +4BH 360 kHz

Sweep 477.9 ms (681 pts)

Facsimile

UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

: +81 596 24 8116
: +81 596 24 8124

Telephone

MF060b(14.06.06)
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Conducted Spurious Emission
Ch:Low
25MHz-30GHz 30GHz-35GHz
3 Agilent L ¥ Agilent L
Mkrl 25.133 GHz Mkrl 32,975 GHz
Ref 16 dBm Atten 28 dB -59.16 dBm Ref 18 dBm Arten 20 dB -54.56 dBm
fj;k Marker [ \ fnegk Marker \ \
1w (25133000000 GH 1 32.975000000 GH
4/ [-59.16 dBm d8/ | -G456 dBm
DI ol
-13.2 -13.2
dBm dBm
LgfAw LafAw
5152 sl s2
M3 FC M3 FC
£ £ e AL I I
o™ [ S oty Frun [
Swp Sup
Start 25.080 GHz Stop 30.0688 GHz Start 36.008 GHz Stop 35.0088 GHz
#Res BH 100 kHz #WBH 368 kHz Sweep 477.9 ms (601 pts) #Res BH 108 kHz #WBH 300 kHz Sweep 477.9 ms (601 pts)
35GHz-40GHz
¥ Agilent L
Mkrl 36.342 GHz
Ref 10 dBm Atten 20 dB -48.80 dBm
Lo [Marker | \
1 36342000000 GHz
a5/ |-48.80 dBm
Dl
-13.2
dBm
LyAw
Sl S2 5
LR I . b it e
£
FTun
Stip
Start 35,000 GHz Stop 40.000 GHz
4Res BN 100 kHz WUBH 300 kHz Sweep 477.9 ms (501 pts)
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)
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Conducted Spurious Emission
Ch:Mid
30MHz-1GHz 1GHz-5GHz
Agilent L Agilent L
Mkrl 751.0 MHz Mkrl 3.248 GHz
Ref 18 dBm Atten 26 dB -69.38 dBm Ref 18 dBm Atten 28 dB -68.35 dBm
fj;k Marker fnegk Marker
1¢  751.000000 MH 16 3.2400000008 GH
48/ | -69.38 dBm 4/ |-68.35 dBm
DI ol
-13.3 -13.3
dBm dBm
LgfAw LafAw
Sl 82 Sl s2
M3 FC M3 FC
£(fn £0Fr N
FTun é FTun .2
Snp W ) NRETR Y} Tl i Sup oAb . T Tkl
Start 30.0 MHz Stop 1.068 @ GHz Start 1.000 GHz Stop 5.088 GHz
#Res BH 100 kHz #WBH 360 kHz Sweep 92.72 ms (601 pts) #Res BH 108 kHz #WBH 300 kHz Sweep 382.3 ms (601 pts)
5GHz-10GHz 10GHz-15GHz
Agilent L Agilent L
Mkrl 5.800 GHz Mkrl 11.582 GHz
Ref 18 dBm Atten 28 dB 6.72 dBm Ref 16 dBm Atten 28 dB -57.15 dBm
o ST
18 19 11592000000 GHz
B/ &/ |-57.15 dBm
D‘13 3 : ¢ D|13 3
dBn ki A, dBm
Lofv N e TR Lafw
51 52 S1 52
Start 9,000 GHz Stop 10,008 GHz M3 FC|
4Res BH 168 kHz #UBH 380 kHz Sweep 477.9 ms (661 pts)
Marker  Trace Typa X fxis finplituda £(fx
1 @ Frea 5,908 GHz 6.72 dBn FTun ) o . M h
2 @ Frea 5.383 GHz -53.49 dBn Sup ot
3 @ Freq 5.508 GHz -53.66 dBm
1 @ Freq 5.933 6Hz -50.36 dBm
Start 10,000 GHz Stop 15.600 GHz
#Res BH 108 kHz #WBH 368 kHz Sweep 477.9 ms (BAL pts)
15GHz-20GHz 20GHz-25GHz
Agilent L % Agilent L
Mkrl 15.367 GHz Mkrl  24.983 GHz
Ref 18 dBm Atten 28 dB -63.42 dBm Ref 18 dBm Atten 28 dB -59.81 dBm
fs;k Marker | \ ESS" Marker \ \
19 15567000000 GHz 15 [24.983000000 GHz
4 | -63.42 dBm &/ |-59.81 dBm
] ]
-13.3 -13.3
dBm B
LgAy Lgfw
51 52 51 352
M3 FC M3 FC
. .
£0f): , £(fx it ]
FTun WM Abienftein i Lot I FTun st i i
Swp Seip
Start 15.060 GHz Stop 20,000 GHz Start 20.000 GHz Stop 25.000 GHz
#Res BH 100 kHz #UBH 300 kHz Sweep 477.9 ms (601 pts) #Res BH 100 kHz +WBH 300 kHz Sweep 477.9 ms (601 pts)
UL Apex Co., Ltd.
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4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)



Test report No.
Page

Issued date
FCCID

: 27BE0153-HO-A

: 40 of 44

: October 18, 2006

: ACJ96NKX-TG6051

Conducted Spurious Emission

Ch:Mid
25MHz-30GHz 30GHz-35GHz
3 Agilent L ¥ Agilent L
Mkrl 25.875 GHz Mkrl 32.708 GHz

Ref 18 dBm Atten 26 dB -58.88 dBm Ref 18 dBm Atten 28 dB -54.48 dBm
fj;k Marker | \ fnegk Marker \ \
1 [25.875000000 GH 19 [32.708000000 GH
48/ | -58.88 dBm &/ |-54.48 dBm
DI ol
-13.3 -13.3
dBm dBm
LgfAw LafAw
Sl 82 Sl s2
M3 FC M3 FC
£60) £0) S e

: t ity
FTun IR TP PRSI PP P Mefoy Fun [
Swp Swp
Start 25.080 GHz Stop 30.0688 GHz Start 36.008 GHz Stop 35.0088 GHz

#Res BH 100 kHz #WBH 360 kHz Sweep 477.9 ms (601 pts)

#Res BH 100 kHz

#4BH 300 kHz

Sweep 477.9 ms (601 pts)

35GHz-40GHz

¥ Agilent L
Mkrl 36.408 GHz
Ref 18 dBm Atten 28 dB -48.34 dBm
Lo [Marker | \
19 [36.400000000 GHz
a6 |-48.34 dBm
Dl
-133
dBm
LyAw
1
51 52 2. X
M3 FC WWW ¥ b Wy
£(n
FTun
Stip
Start 39.000 GHz Stop 40.080 GHz

#Res BN 108 kHz #UBH 308 kHz

Sweep 477.9 ms (681 pts)
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Conducted Spurious Emission
Ch:High
30MHz-1GHz 1GHz-5GHz
Agilent L Agilent L
Mkrl 682.3 MHz Mkl 3.753 GHz

Ref 18 dBm Atten 28 dB -70.28 dBm Ref 18 dBm Atten 20 dB -88.81 dBm
fnegk Marker \ fj;k Marker
1w 602.300000 MH w  3.753000000 GH
&/ |-708.26 dBm 4/ (-68.81 dBm
ol ol
-13.0 -13.0
dBm dBm
Lafw LgAw
5152 3152
M3 FC M3 FC
£0x £ .
FTun H FTun ¢
Sun Lt foibh e M T8 L] Swp T B i iy b Ea T R TN T
Start 30.0 MHz Stop 1.088 8 GHz Start 1.008 GHz Stop 5.988 GHz

#Res BH 108 kHz #WBK 300 kHz Sweep 92.72 ms (601 pts)

#Res BH 100 kHz #UBH 300 kHz

Sweep 382.3 ms (601 pts)

#Res BH 100 kHz #WBH 300 kHz Sweep 477.9 ms (601 pts)

5GHz-10GHz 10GHz-15GHz
Agilent L Agilent L
Mkrl 5.842 GHz Mkrl 11.675 GHz
Ref 16 dBm Atten 20 dB 6.37 dBm Ref 18 dBm Atten 28 dB -56.36 dBm
& o arker T
10 18 11675000000 GHz
&/ a6/ [-56.36 dBm
D|13 a D‘13 @
dBm i »,\_;Bw(v dBm
Lgfw o ] Lgfv
S1 52 51 52
Start 5.000 GHz Stop 10.000 GHz M3 FC
#Res BH 100 kHz #WBH 368 kHz Sweep 477.9 ms (681 pts)
Marker  Trace Typa A fxic fimplitude £(n i
1 a3y F 5.842 G £.07 B i
2 @ Frea 5425 bia 5537 o gsn it 2, b )
3 3 Freg 5.76@ GHz -55.44 dBm
4 3 Freg 5.975 GHz -54.83 dBm
Start 19,000 GHz Stop 15.068 GHz
4Res BH 160 kHz #BH 380 kHz Sweep 477.9 ms (BA1 pts)
15GHz-20GHz 20GHz-25GHz
Agilent L % Agilent L
Mkrl 15.367 GHz Mkrl 25.608 GHz
Ref 18 dBm Atten 20 dB —-62.74 dBm Ref 18 dBm Atten 28 dB -58.69 dBm
ESS" Marker \ \ fs;k Marker | \
10 15567000080 GHz 18 [25.000000080 GHz
&/ |-62.74 dBm 4/ [-58.69 dBm
ol ]
-13.8 -13.0
dBm dBm
Lafu LgRy
51 352 51 52
M3 FC M3 FC
1 >
£0f) £(f1 [ R ]
FTun TR R ML - — FTun - - | M
Sup $wp
Start 15,008 GHz Stop 20.000 GHz Start 20,000 GHz Stop 25.060 GHz

#Res BH 100 kHz #UBH 300 kHz

Sweep 477.9 ms (601 pts)
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Conducted Spurious Emission

Ch:High
25MHz-30GHz 30GHz-35GHz
3 Agilent L ¥ Agilent L
Mkrl 25.133 GHz Mkrl 32,992 GHz
Ref 18 dBm Atten 26 dB -59.35 dBm Ref 18 dBm Atten 28 dB -54.56 dBm
fj;k Marker | \ fnegk Marker \ \
19 25133000000 GH 1o 32.992000000 GH
48/ |-59.35 dBm &/ |-54.56 dBm
DI ol
-13.8 -13.0
dBm dBm
LgfAw LafAw
Sl 82 Sl s2
M3 FC M3 FC
i ) WW 4
< s e o |
Swp Sup
Start 25.080 GHz Stop 30.0688 GHz Start 36.008 GHz Stop 35.0088 GHz
#Res BH 100 kHz #WBH 360 kHz Sweep 477.9 ms (601 pts) #Res BH 108 kHz #WBH 300 kHz Sweep 477.9 ms (601 pts)
35GHz-40GHz
¥ Agilent L
Mkrl 36.408 GHz
Ref 18 dBm Atten 28 dB -43.37 dBm
Lo [Marker | \
19 [36.400000000 GHz
46 |-49.37 dBm
Dl
-13.8
dBm
LyAw
5152 5
M3 POl o] = bt i v
£(n
FTun
S
Start 39.000 GHz Stop 40.080 GHz
4Res BH 160 kHz #BH 380 kHz Sweep 477.9 ms (BA1 pts)
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(14.06.06)



Test report No. : 27BE0153-HO-A

Page 143 of 44
Issued date : October 18, 2006
FCCID : ACJ96NKX-TG6051

Conducted Spurious Emission
Band Edge compliance

Hopping on (Ch:Low) Hopping on (Ch:High)
¥ Agilent L 3 Agilent L
Mkrl 5.762 17 GHz Mkr2 5.850 16 GHz
gefklﬂ dBm Atten 20 dB 6.54 dBm I;efkllﬂ dBm Atten 26 dB -45.21 dBm
el ¥ ] eal
Log J' E] Log IN\VWN i 1'\
10 § 19
dB/ [ dB/ i
et
L i
ol Ll e L ol TR b A
-135 AR g AN ) ' -13.1 AT T O Wﬁ}" PP
dBm dBm
Lafw LgAw
Sl 3$2 Sl 82
Center 57408 00 GHz Span 58 MHz Center 5.845 08 GHz Span 28 MHz
#Res BH 516 kHz #UBH 1.5 MHz Sweep 1 ms (601 prs) #Res BH 200 kHz #WBH 626 kHz Sween 1 ms (BO1 pts)
Marker  Traca Typa W Axis finplituda Marker  Trace Type W fixis finplituda
1 3y Fraq 5.762 17 BHz 6.54 dBw 1 @ Fraq 5.939 48 GHz 6.78 dBn
H 3y Fraq 5.725 80 BHz -55.21 dBm H &3] Fraq 5.958 18 GHz -45.21 dBn
. . .
Hopping off (Ch:Low) Hopping off (Ch:High)
i Agilent L ¥ Agilent L
Mkr2 5.725 88 GHz Mkr2 5.850 B8 GHz
Ref 16 dBm Atten 20 dB —-47.82 dBm Ref 18 dBm Atten 28 dB -45.46 dBm
Peak A Peak Y
Log l \ Log f
10 A 18
dB/ . dB/ \
] \,
el
o VU S s i LA D K G e e N
=13.0 [T W i Il | -13.1 !
B dBm
LgAv LgRy
S1 52 51 52
Center 5.748 @8 GHz Span 39 MHz Center 5.845 00 GHz Span 20 MHz
#Res BH 518 kHz #YBH 1.5 MHz Sweep 1 ms (681 pts) 4Res BH 260 kHz #UBH 620 kHz Sweep 1 ms (BB1 pts)
Markar  Traca Type X Axie Amplituda Marker  Traca Type i Auig Anplivude
1 @ Frea 5.753 58 6Hz 6.86 dBn 1 @ Frea 5.933 00 GHz 6.93 dBn
2 @ Frea 5.725 88 BHz -47.82 dBn 2 @ Freg 5.950 09 GHz -45.45 dBn
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APPENDIX 3:Test instruments

EMI test equipment
Control No. Instrument Manufacturer Model No Test Item | Calibration Date *
Interval(month)

MOS-02 | Digital Humidity Indicator N.T NT-1800 CE 2004/11/25 * 24
MCC-13 | Coaxial Cable Fujikura/Agilent | - CE 2006/02/23 * 12
MJG-51 Conversion adapter - 101 21 CE -

MAEC-03 Anechoic Chamber TDK Semi Anechoic Chamber 3m [ RE 2006/03/03 * 12
MSA-04 Spectrum Analyzer Agilent E4448A RE/CE/AT [2006/06/02 * 12
MCC-56 Microwave Cable Suhner SUCOFLEX104 RE 2006/04/15 * 12
MPA-11 MicroWave System Amplifier Agilent 83017A RE 2006/03/27 * 12
MAT-23 Attenuator(10dB) DC-18GHz Orient Microwave | BX10-0476-00 RE 2006/03/18 * 12
MHA-20 Horn Antenna 1-18GHz Schwarzbeck BBHA9120D RE 2006/04/06 * 12
MOS-12 Thermo-Hygrometer Custom CTH-180 RE 2006/01/19 * 24

MSTW-14 [ EMI measurement program TSJ TEPTO-DV RE/CE -

MHEF-11 High Pass Filter 7-30GHz TOKIMEC TF37NCCC RE 2006/06/21 * 12

MHA-01 Horn Antenna 18-26.5G EMCO 3160-09 RE 2006/01/09 * 12

MCC-63 Microwave Cable 1-40GHz Suhner SUCOFLEX102 RE 2006/09/22 * 12

MAT-25 Attenuator(10dB) Agilent 8493C RE /AT 2006/06/02 * 12
(abovel GHz)

MPA-03 Microwave System Power Agilent 83050A RE 2006/05/16 * 12
Amplifier

MHA-03 Horn Antenna 26.5-40GHz EMCO 3160-10 RE 2006/01/09 * 12
MCC-51 Coaxial cable UL Apex - RE 2006/03/11 * 12
MPA-13 Pre Amplifier SONOA 310 RE 2006/03/25 * 12

INSTRUMENT
MAT-30 Attenuator(6dB) TME UFA-01 RE 2006/03/11 * 12
MBA-03 Biconical Antenna Schwarzbeck BBA9106 RE 2006/01/29 * 12
MLA-03 Logperiodic Antenna Schwarzbeck USLP9143 RE 2006/01/29 * 12
MOS-14 Thermo-Hygrometer Custom CTH-180 AT 2006/01/19 * 24
MRENT-35 | Power Meter Anritsu ML2496A AT 2006/04/25 * 12
MRENT-34 | Power sensor Anritsu MA2411B AT 2006/04/25 * 12
MCC-26 Microwave Cable 1G-26.5GHz | Suhner SUCOFLEX104 AT 2006/08/29 * 12

MAEC-02 Anechoic Chamber TDK Semi Anechoic Chamber 3m | CE 2006/04/10 * 12
MIM-06 Measure PROMART SEN1955 CE/RE -

MTR-03 Test Receiver Rohde & Schwarz | ESCI CE 2006/03/04 * 12

The expiration date of the calibration is the end of the expired month.
All equipment is calibrated with traceable calibrations. Each calibration is traceable to the national or international
standards.
Test Item:
CE: AC Main Conducted Emission
RE: Radiated Spurious Emission
AT: Antenna Terminal Conducted Spurious Emission and Maximum Peak Output Power
And Carrier Frequency Separation[FHSS] and 20dB Bandwidth[FHSS]
And Number of Hopping Frequency[FHSS] and Dwell time[FHSS]

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)





